
STEP 1

ASSEMBLY INSTRUCTION

QTY

M8 x 16
Flat Washer

E

M8 x 13
Spring Washer

8PCS

16PCS

16PCS

STEP 2
HARDWARE

M8 x 40mm
JCBB

DESCRIPTION

A

CODE.

D

 C8380A-Q48  QUEEN HEADBOARD + FOOTBORD+ SLAT+ CTR LEG 

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton during the shipment .

1PC
M5 x 55

ALLENKEY

F

PART LIST

DESCRIPTION QTYNO

1PC1 HEADBOARD

1PC2 H-B-LEG-R

1PC3 H-B-LEG-L

NOTE : MUST TIGHTEN SCREWS PERIODICALY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNES OF ALL SCREW EVER 6-8WEEKS.

 1 OF 1

B
M8 x 20mm

JCBB

8PCS

STRETCHER 1PC4

FOOTBOARD 1PC5

SIDE RAILS 2PCS6

7 SLAT 4PCS

WOODEN CTR LEG8 4PCS

M4 x 32mm
CSK SCREW

C 8PCS

F

A
D

E

1

3

2

4

5

6

6

Step 2.1

B
DE

F



 C8380A-Q48

STEP 3

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton during the shipment .

 QUEEN HEADBOARD + FOOTBORD+ SLAT+ CTR LEG 
ASSEMBLY INSTRUCTION

 2 OF 2

NOTE : MUST TIGHTEN SCREWS PERIODICALY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNES OF ALL SCREW EVER 6-8WEEKS.

STEP 4
COMPLETED

Note : Adjust leveler to touch
           the floor.

6

6

8

FiSi &7

C

Step 3.1

Step 3.2

Step 3.3



STEP 1

ASSEMBLY INSTRUCTION

QTY

M8 x 16
Flat Washer

E

M8 x 13
Spring Washer

8PCS

16PCS

16PCS

STEP 2
HARDWARE

M8 x 40mm
JCBB

DESCRIPTION

A

CODE.

D

 C8380B-Q49  QUEEN HEADBOARD + FOOTBORD+ SLAT+ CTR LEG 

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton during the shipment .

1PC
M5 x 55

ALLENKEY

F

PART LIST

DESCRIPTION QTYNO

1PC1 HEADBOARD

1PC2 H-B-LEG-R

1PC3 H-B-LEG-L

NOTE : MUST TIGHTEN SCREWS PERIODICALY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNES OF ALL SCREW EVER 6-8WEEKS.

 1 OF 1

B
M8 x 20mm

JCBB

8PCS

STRETCHER 1PC4

FOOTBOARD 1PC5

SIDE RAILS 2PCS6

7 SLAT 5PCS

WOODEN CTR LEG8 5PCS

M4 x 32mm
CSK SCREW

C 10PCS

F

A
D

E

1

3

2

4

5

6

6

Step 2.1

B
DE

F



 C8380B-Q49

STEP 3

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which may have come loose inside the carton during the shipment .

 QUEEN HEADBOARD + FOOTBORD+ SLAT+ CTR LEG 
ASSEMBLY INSTRUCTION

 2 OF 2

NOTE : MUST TIGHTEN SCREWS PERIODICALY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNES OF ALL SCREW EVER 6-8WEEKS.

STEP 4
COMPLETED

Note : Adjust leveler to touch
           the floor.

6

6

8

FiSi &7

C

Step 3.1

Step 3.2

Step 3.3






















